&
T BERERA...

SUPER HIGH SPEED CYLINDER BED INTERLOCK SEWING MACHINE

PH - pREEIINRBHERAD)

Z0JE SEWING MACHINE CO.LTD.



W "
Preface

1. RS ARITR A W) 4 o) w1 XA 4L

Congratulations and thank you for using high-speed cylinder bed interl

overlock sewing machine manufactured Our company Sewing Machine Co.,Ltd.

2. fEEFAERIZAr, HFMRIEATM. HEREFATFROEHNE
RIS GE . HLastadh BZITAb M Brdn K RO G AR EHE. fsER, 53R
ISR, RGN A SR RS .

Please read this manual carefully before installing and using. If you do not
abide by this manual that result in human hurt, machine damaged or some
other losses, we will not responsible for them. If you have any questions,
please contact us, we will provide you in time and warm service.

3. AFMEEMBEMAEN MR, THERER. LR 58R, #HS
Hidr ., B b 5 HFRR LSO 50y T £ R,

This manual mainly describes the structure features, working principle,
installation & debugging, usage & maintenance, failure analysis & solution,
delivery etc.

4. ATFRHERI RO EAMEENL . R v 2 S U Al AR 8 (] 2657 i T B 1
A,

This manual is suitable forG2 , some customize product can take this
manual for reference.

S AT W By BEAY 7 i S Pl i A P ] sl 80 5 R S S SR A
Alsl, {E RIS LLSE ™ &b k.

pared the manual with actual products, if there are some differences
in the attached images and other images like menu screen ,it will subject to the
actual product during operation.

6. AR RSB, TS Bl LSBT B
B)A SATiEm.

With constant technology innovation of our company, operation manual
will change in correspondence. Data afterwards are subject to change without
notice.



8.

9'

. RE

Bix5E®

Aain

R ER
RS

Hst SR 500
Mt ek

SRNE
2328 9 AL

10. $HER3K H 1A%

1. EWSRR¥K N

12. ER RS

13. $HIEAT

14, 23 LAY

16. M HA R RS

16. RN

17. 480

18. &

19. RER2ST®IRSE

20. MR

2. ¥ FW

INSTALL ATION

MOTOR AND BELT

LUBRICATION

HOW TO CHANGE OIL

HOW TO CHANGE OIL FILTER

LUBRICATE AND THE COOLING OF NEEDLES AND THREADS

TO REPLACE NEEDLES

THREADING

ADJUSTING THREAD TENSION

NEEDLE THREAD TENSION

TOP COVER THREAD TENSION

ADJUSTING PRESSER FOOT

ADJUSTING STITCH LENGTH

ADJUSTING DIFFERENTIAL FEED RATIO

ADJUSTING THE PRESSURE OF PRESSER FOOT

CLEAN UP DUST

THREADING DIAGRAM

TABLE CUT-OUT

IMPORT SAFETY INSTRUCTION

CONVERSION CHART

PARTS LIST

s

n

4

(4]

-4

-
o

-
—

—
N



1. AN BHEREENBERSHASERMZE 1. Before installing mahine, please refer table cut
#, FREDMULE. BR%. -out drawing, and the necessary, attachment as
enclosed, according to the sequence of instaliation,
to fix cushion base, thread stand.

2. BXZHE LM, EBZHREECUATF 2 Be sure that the motor tuming direction is clockwise,
HEARET2cmYE, ARMHTREER, NN and the motor belt tension can be pressed with finger

EMBPREL, KRS, (W12 inward about 2cm. For safety reason, please fasten
the belt cover.(Fig182)

L ETRESRYIRESR R, 3. Regarding machine speed and motor pulley
diameter, please refer to Table 1.

Table 1 (%1)
SPM puf%'?g\zs BELY
“ | n
R
6000 | 105 | 125 36"
5500 95 115 1
5000 85 | 105 35"
4500 80 90 T
4000 70 85 34"
iR Remarks:
1. BRRNERN—1AE EROHREIGEN 4 During the first month of using the machine, he
70%, FMABEMWBABRRYT GORD . madmom speed shouldn'texceed 70%of the speed

listed n Table 1.Make sure to choose the corred
size of motor pulley.

ing the motor.

2. BHUE R £50mm, 2. The standard thickness of Table is about 50mm.
I
1. ARSI (550w) HA2BMEBVERT. 1. Clutch Motor (S50W), 3 phase, 2 pole M type
: V belt.
I
| 2. REDAN, NREHREDARHRNP 2. The center line of both motor’s and machine’s
| ROAR—HR. puley must be aligned each other, when install-
I
I
I
:



1. IRIEFAM OB ILHIRESS O ¥ R IR AV M. 1. Please oil Mobit#10 or Esso#32 or its equivalent.

2 AFHBEREHEHHER, BERNRE 2. The lubricating oll has been drained from the
ERMSIEANT R, 7T LEMRW(A)SRE machine before delivery, to remove screw(A),and ,
AHLES, FhBEEBEREFLTRZEMW. fil the ol untl the oil level reac hes between lines H '
(B334) and L of oil level gauge. (Fig3&4)

3. GXLARE, MPBOETHSHETWITM, 3. Besure to check every day and refill the oil, i ol
SFMGERNM, HNBITRR. WHI, AR level Is lower than line L of oil level gauge.
BRI MR REETEN,

@ Fig.3 & Fig.4

+ FNBRAXERNNBENEMAN, WE&E  + Before starting a brand-new machine or a machine |
$tH ETmER. whidlhasnotbeonwodformmmmambd:

week, oiling the needle bar. '
i

1. BRL0)RF, ERNzZhELEHEERE, 1-WWDWNING'MWW*-ME

(M) fasten the screw. (Fig 5) :
2. HEEANBED, WTFRERORIRME 2. For extending the life of the machine, change oil after |
VRN, RENS0/,EESR—X, the iniial 4-week operation. After that, change oil

every four months. '

ARG RAEME, VAP B This machine is equipped with an oll filter, and the |
TNk, SEMBRES, (88) fitter must the cleaned every mouth, replace the filter if 1
necessary. (Fig 6)



ZRRODHENTR D LR, (B7) Fill reservoifDand@with siicone oil to prevent the
thread from breaking. (Fig 7)
QS RQE
3 @ @
D & Fig.5 & Fig.6 @ Fig.7

1. AN OAES RTIRSHR(K2).

2. REREREFMTEH, BNHEEWERRS,

ESMiCAEmAC. (E8)

I EFARSE.
Table (&2)
Needle Needle Size/$t R
System
$t0® | 2Needles | 3 Needles
SCHMETTZ
UY128GAS #70 WIS
ORGAN
i #10 #11
* BEVNBITORSHSEANEE.

1. See Table 2 of the sizes and the specifications of
the needles.

2. Loosen Screw, then pull out the used needles.
inset the new needles into the holder holes as far
as they can go, and let the long groove of the needle
face you. (Fig 8)

3. Fasten Screw.

P <===X

B Fig.8

* Needle size of special model,please refer to
conversion Chart.



BERARSAINARE, MRNPESEN3IE
R, SRR TENR, LRSEN-LITFE
o

Follow the procedures shown in(Fig 9)for threading. ,
Wreng threading may cause thread breaking,skipping |
stitch, puckering or unexpected sewing. Please refer :
to Page 7. '

SMRITRR S RISERIH BTN, K558
AETES, SN TRERR TN, RENE
¥; mEMHA AR, KRENEE, (8 9)

Thetension of the thread should be adjusted
according to:

1. The materal and the thickness of the fabric being
sewed;

2. The thread;
3. The needle gauge.

If you turn the thread tension knob clockwise,
thread will be tighter. (Fig 9)
If you turn it counterclockwise. will be looser.

M FERGRN, SHRMKFAN ald
SFAFRE, KITAHERST B b Kh52mm, &
R, Kk, TRETB, MITRREHAY
@¥3h, HE, LANEXES. nREMENE
WK N ERMNET, FTRRNEITCH M
HEEERNE, NYESIMRAUE, IXaS3)
MR, ERERST, FEAFALARNRC
D BE K 8mm,  ( E10&11)

)

I

The part(a) of Needle Thread take-up(A)is |
horizontal when its tip is 52mm from the center !
omevdB)andNudeBarisalisliﬁestposﬁon.:
That is the standard. To tighten needle thread, ,
move Needle Thread Take-up(A) in the direction |
of (Y).and to release, move it in the direction of (X). !
mwjmmwmwmmmm):
(Fig.10)

When this adjustment is not sufficient,check 1
thread tension by moving Thread Eyelet (D)after |
loosening Screw (C). When it is moved in the :
direction of (Y),the thread is tightened and in the :
direction(X),the thread is loosened. The upper end :
of Eyelet is 8mm above the center of Serew(C).,
That is the standard adjustment. (Fig.11)



BXERALBRLREA, R0NW, BYERT When raising Top Cover Thread Eyelet (Right)(A)
: ERRITHREA, KUK, 4ORHWER (InE to the direction(X),the thread take-up decreases,and
|RER) B, R, RS, MEAMBRY  descending R downward the thread take-up increases.

| 8085, N ERBIAMLNBENTAS, When using srtetchable thread such as wooly thread
(H12) for top cover thread, descend Top Cover Thread

Eylet(Right)A) to the direction (Y) by loosening Screw
(B).In case of using woolly thread, pass it through the
lower eye, (Fig.12)

WARTD, EEBHLUNBEND), #stie Loosen Screw and adjust Presser Foot @left

R FRZHON, RS, BHERTO, and Right to a proper position 1o et he needie may get
(m13) into the centre of Presser Fool's eyelet. After adjusting,

tighten screw . (Fig.13)

HEEPEEY1.4-44mm, EFEHFHER Stitch length can be adjusted from 1.4-4.4mm,

T, TERLSEASMEE, (814) The micro stitch length regulating lever which could
adjust the stitch length easily. (Fig.14)

WHRHD, ETHITERTHD, WEHE, To adjust the stitch length, loosen the net(®,
move the indicator @up or down.




ANBZBBETN07WRE16, HFMST  The differential feed Ratio of this machine Is

@, FFBHESMRONEEY, (@15) adjustable from 1:0.7 to 1:1.6. (Fig.15) To adjust |
the ratio, loosen the screw @,move the adjusting 1

+ BEUNERGRESNBHT AN, WHABRRE  slick block @ up or down.
8.

To stretch the cloth, or minish the feed ratio
SRR 2 31 WhRRELS, ' '
. K, Wk move the Adjusting Slide Block (@ downward.

+ To gather the cloth, or in crease the feed ratio,
move the Adjusting Slide Block @) upward.

EHFRRENG RN RRIMAT, EMNES Pressure of the Presser Foot should be as light as |
REB%, (M18) possible, so that cloth can be feed and sewod:

smoothly.(Fig.16) ,

I

WERITIMG22, KRR, EPNEND, Please unplug the stopper MQ22.dean up dust and.
(B17)o waste every month.(Fig.17) |

M Fig.16







-
159 1%
98 73 4-RI0
$174 e
3-99% B40% #
_y/ I b
L= ;
*l
& —
| AT\ AQA R20 e
e I s .
n o R 2
o~ s (Tl
e ;
ol 4R _
& . _
& TR N N
f | o & . ks Il B
B
o 74
g % 18 228 274 N
° g L 332 N
! . W » 342 | o
% m Z m 34 |
L 700 | 319
o e - . o
M.. 1200 N
: mmﬁ -
g A




i ——————————————————————————————————————————————————

)
.I..!_
m_.“
m“
) -
)
Q1
M" I
" e
I
) R
-
| | Y==]
)
]
]
)
)
)
“
" M% - @
: = o
) m
)
]
)
- |
"
b9
“ c”_. _ Y
m m 25 | || .10 247 _
) = w - 417
m“mmm _ 100 _|_ 280 oo 505 ]
ﬂmcmm.. 1200 . i
\... *ﬂ }
mmmnm

T W R W WE W R R W R W W W R R R W R WE SR R R W SR R W W SR W R W R W B W R W R R R R R R R W B SR B R R R R R B SR R R R R R R W O R e e e e W e e e e e e



1. MREY 1. Transportation

¢. Be careful if you infeed fabric.
d. Do not insert your finger between needle and
roller for transportation on fabric.

I

I

:

(1). EHALBRNBRORLP, (1). The machine packed with machine cover. 1
(2). MAEMA. (2). Put the machine into a carton, :
(3). AFBER-ARRFHRIME, (3). Use a cart or by two men's hands to move it :

I

:

|

2, HTHEY 2. Storage :
(1). NBFERN, EABHLANRAL, (1). The machine must use duster-cover to cover I |
(2). MERHFFHFSTLLENME, when it did not work. :
(2). The machine avold to storage in the temperature :

more than 45T. |

I

I

3, fEd 3. Working :
NBFAEERTFIOTL ERRET 4, The machine doesn’t work over 40°C. ;

:

I

|

I

AW 4. Warming :
EREWE T2 AR 1.Pay attention to this warning advice as follow.
a. Working area is dangerous. '

L BEEEDE: WL b. Never touch the needle if the machine is stil |
running. :

I

:

I

I

I

I

I

I

I

I

I

2. 98, 28 A%, WAMKTEXARE, 2. Pay attention to the waming sticker.
a. Movable parts must be encised with guard when |

you operate. :

b. Pull out the plug from socket when you adjust, :

thead, change bobbin and needle clean.

-10-



Lo

CONVERSION CHART

iz ] _ | & ﬁ.
SUB- NEEDLE NEEDLE MAINFEED KIFF. FEED PRESSER
MODEL CLASS CLANP PLATE DOG DOC FOOT SPREADER LOOPER NEEDLE
k) s FrE| iR FERT | EmniERT i At g1 s

C2400—-140M 240 10011331 10010364 10012877 10014447 10004571

C2400-148M 248 10011386 10012314 10012877 10014447 10010042

C2500—-1H6M 356 10011608 10012291 10012837 10012863 10014315

C2200-164M 364 10011266 10010362 10012877 10014447 10014105

C2403—-140M 240 10011331 10010490 10014423 10014421 10006032

C2403-148M 248 10011386 10010400 10014423 10014421 10014192

C2503-1h6M 356 10011608 10010489 10014423 10014421 10014304

C2503-164M 364 10011266 10010401 10012876 10012874 10014193

C2413-148M 248 10011386 10012314 10012877 10014447 10005578

C2513-1H6M 356 10011608 10012291 10012837 10012863 10005599

C2513-164M 364 10011266 10010362 10012877 10014447 10014427 10011662 10012780 UY128GAS 11#

C2542PR-156M 356 10011608 10010489 10014423 10014421 10012556

C2542PR-164M 364 10011266 10010401 10012876 10012874 10010363

C2421-148M 248 10011386 10004187 10012247 10009690 10004190

C2521-1h6M 356 10011608 10012256 10012247 10009690 10009756

C2021-164M 364 10011266 10010615 10012247 10009690 10004192

C2500P-156M 356 10011608 10012291 10012837 10012863 10014315

C2200P-164M 364 10011266 10010362 10012877 10014447 10014105

C2400-148M/S 248 10011386 10010400 10014423 10014421 10014192

C2500-156M/S 356 10011608 10010489 10014423 10014421 10014304

C2500-164M/S 364 10011266 10010401 10012876 10012874 10014193




PARTS LIST

—_ =
DS 0 0N o O W N

[T N T A T AN T A T A T e O e G e S e O e e e T e
Ol = W DN — O O 0 3 O U1 v W

H %

PLFeaRE (1)
PLFEHRAE (2)
L HRF
A e PR A
36 s B
EHAT AR
A
AR
ZE)IBAT AT
ZE BT
I FRAF

T AR A

IROINGENL L HIF
{501 S AN L FAF
e AT (D)
WL AT (2)

TLIRHLA L A
ke & M (D)
ik & M (2)
e 1% A (D)
FEONIIL A (2)
FEONIIL A (3)
LSREE

2

(eI

CONTENTS

MISCELLANEOUS COVERS (1)
MISCELLANEQUS COVERS (2)
MISCELLANEOUS THREAD EYELETS

UPPER SHAFT & NEEDLE THREAD TADKE-UP MECHANISM

PRESSER FOOT MECHANISM

NEEDLE BAR MECHANISM

MAIN SHAFT DRIVING MECHANISM

LOOPER DRIVING MECHANISM

FEED DRIVING MECHANISM

FEED DRIVING CONTROL MECHANISM
SPREADER MECHANISM

LUBRICTING MECHANISM

SUBMODEL EXCLUSIVE PARTS

SEAMS COVRING SEWING MACHINE EXCLUSIVE PARTS
Urethane Stitch EXCLUSIVE PARTS (1)
Urethane Stitch EXCLUSIVE PARTS (2)
DIRECTLY DRIVING TYPE EXCLUSINE PARTS
UPPER FEED ROLLER EXCLUSIVE PAETS (1)
UPPER FEED ROLLER EXCLUSIVE PAETS (2)
LEFT-COUNTER EXGLUSIVE PART (1)
LEFT-COUNTER EXGLUSIVE PART (2)
LEFT-COUNTER EXGLUSIVE PART (3)
ATTACHMENT BOX

THEAD STAND

BOX

=

/PAGE

13
15
17
19
21
23
25
27
29
31
33
35
37
39
41
43
45
47
49
51
53
55
57
59
61




MISCELLANEOUS COVERS (1)

M (1)

7-2 (C2542PR)

-13-



HLEE AL (D)

MISCELLANEOUS COVERS (1)

e =] . K
ﬁoﬁg Paf}sh;o. AR Description Nfﬁber
1-1 (10012292 B AER Looper Thread Take—up Cover 1
1-2 (10010500 B Looper Thread Take—up Cover 1

2 [10011222 AT (M4) Screw (M4) 1
3 110002995 E2% Washer 2
4 110009470 E2% Washer 2
5 10009471 35 Nut 1
6 20003641 AR A Cloth Plate 1
7 110013178 H24ET (M4 X 12) Screw (M4 X 12) 3
8 [10013170 e 58 Seal Pulg 4
9 [10011186 MiES) 0il Seal 1
10 [10012588 B Crant Chamber Cover 1
11 |10012641 BEET (M4 X 6. 4) Screw (M4 X 6. 4) 8
12 (10012595 EALE) 25 Bl AR Crant Chamber Cover Gasket 1
13 |* EIHR Stitch Plate 1
14 10012688 BT (M3. 5X 4. 5) Screw (M3. 5X 4. 5) 2
15 10012309 EF B AR Stitch Plate Support 1
16 [10013872 B 28 5 AV Knock Pin 2
17 |10012253 B24T (M3 X 8) Screw (M3 X 8) 2
18 10013938 B2ET (M4 X 10) Screw (M4 X 10) 2
19 (10012293 BRI SR AL Stitch Plate Support Cover 1
20 10012730 B2ET (M3 X 5. 6) Screw(M3X5. 6) 1
21 |10012295 IZET (M5) Screw (M5) 1
22 (10012248 EENLR 0il Proof Cover 1
23 120003622 L E R Front Cover (Upper) 1
24 10012642 BEAT (M3. 5X7) Screw (M3.5X7) 3
25 120003621 ZEER IR Front Cover 1
26 (10012240 TR Lk SR TR 4 Front Plate 1
27 10012730 AT (M3 X 5. 6) Screw (M3 X 5. 6) 1
28 120003619 o 2 SRR AR Front Plate Support 1
29 10002959 AT (M4 X 16) Screw (M4 X 16) 2
30 20003623 oL SR B Front Cover Hinge 1
31 |10012594 BEAT (M4 X 18. 5) Screw (M4 X 18. 5) 2
32 10012598 B24T (M4 X 8) Screw (M4 X 8) 1
33 10003073 B Washer 1
34 10012592 B2ET (M4 X 30) Screw (M4 X 30) 1
35 10003026 B Washer 2
36 10009074 B2AT (M4 X 4) Screw (M4 X 4) 1

37-1 |10011220 L Spring 1
37-2 110012699 L Spring 1
38 |10012728 BEAT (M3. 5X4) Screw (M3. 5% 4) 1
39 [10012764 e 58 Seal Pulg 1
40 10012721 IZET (M4) Screw (M4) 1
41 110007433 G Pin 2
42 110007432 IZET (M10) Screw (M10) 4
43 110012250 2R SRR BEAR Front Cover Plate 1
44 110010594 AT (M4 X 7. 5) Screw(M4 X 7. 5) 2
45 110012599 I2ET (M5 X 7. 8) Screw(M5X 7. 8) 2
46 110012311 Sk T) Cutter 1
47 110010888 I2ET (M3 X 6. 6) Screw (M3 X 6. 6) 1
48 110012726 B Gasket 2




MISCELLANEOUS COVERS (2)

A (2)

_15_



PLrEiiE 2)

MISCELLANEOUS COVERS (2)

e =] L. K
ﬁoﬁg Paf}:;o. AR Description Nfﬁber
1 120003608 bR Top Cover 1
2 110012294 b EE AR Top Cover Gasket 1
3 110010697 H2ET (M4 X 12) Screw (M4 X 12) 10
4 110011006 W I 38 Seal Pulg 1
5 (10012958 FR 0il Sight Window 1
6 120006670 TIHRA Head Cover 1
7 [10010189 T AR Ve 34 Head Cover Gasket 1
8 (10005468 TR 2R 417 Emblem 1
9 [10013170 e 58 Seal Pulg 1
10 110012290 IR Cylinder Side Cover (Upper) 1
11 10010184 A B B s Cylinder Side Cover Hinge 1
12 110010186 BEAT (M3. 5X 16) Screw (M3. 5X 16) 2
13 |10010185 BRET (M2. 5) Screw (M2. 5) 2
14 (10011220 s Cover Latch Spring 1
15 [10010188 BT (M3. 5X 3. 6) Screw (M3. 5% 3. 6) 1
16 10010187 TN EhRT R AR 2R Cylinder Side Cover (Lower) 1
17 |10010157 BEAT (M3. 5X9) Screw (M3. 5% 9) 1
18 10012720 T 2 A AR R Gasket 1
19 (10012542 ik i iy 6 HP Container 1
20 110012551 eS|l e HP Container Cover 1
21 |10012509 BEAT (M3. 5X8) Screw (M3. 5X8) 2
22 10012553 B24T (M4 X 8) Screw (M4 X 8) 1
23 10012552 B HP Felt 1
24 10012547 fik e B e A4 HP Cup 1
25 10007796 M d4X d6X45 0il Tube 1
26 10008075 M & 2% 80 Felt 1
27 110012684 JECHR SR Machine Frame Supporting Bar 4
28 110012545 W 0il Reservoir 1
29 (10012541 MBI 0il Reservoir Gasket 1
30 |10003142 1247 (M8 X 25) Screw (M8 X 25) 4
31 |10006282 h[E] Washer 2
32 110003331 g Spring Washer 2
33 10009264 B24T (SM3/8” X 28) Screw (SM3/8” X 28) 1
34 10009263 B Washer 1
35 10002963 B24T (M4 X 10) Screw (M4 X 10) 1
36 (10012110 JEMR Magnet Holder 1
37 110004427 MHERRTEZ Magnet 1
38 10012723 B24T (M4 X 5) Screw (M4 X 5) 3
39 110012683 JES HEAR Dust Proot Plate 1
40 |* = i Modle Plate(See The Below) 1
41 |10002840 HET Rivet 3
42 110012310 g A e Belt Cover 1
43 110012685 B2AT (M4 X 47) Screw (M4 X 47) 3
44 (20002142 GARR AL Eye Guard, Complete Set 1
45 |10011179 AR Safety Plate Support 1
46 10011618 BZ4T (M6 X 9) Screw (M6X 9) 1
47 |10011164 YA Safety Plate 1
48 10011176 B2AT (SM3/32” X 56) Screw (SM3/32” X 56) 2
49 [10011167 YA Safety Plate Holder 1
50 |10011178 B24T (SM11/64” X 40) Screw (SM11/64” X 40) 1
51 10011261 g Spring Washer 1
52 10011168 ] Washer 1
53 10011170 ERE Nut 1
54 110027118 A& Ball Bearing 1
55 10010041 BT 2R Bearing Cover 1




MISCELLANEQOUS THREAD EYELETS

LA

_17_



IS SHI

MISCELLANEOUS THREAD EYELETS

e =] . K
ﬁoﬁg Paf}sh;o. s Description Nfﬁber
1 110002538 SJe 2R e R Thread Tension Spring Cap 5
2 110004233 s Spring 3
3 10004240 s Spring 2
4 110003111 Ve Tension Spring Disc Support 5
5 (10004231 e 23 s Thread Tension Spring Retainer 5
6 10004238 TR Felt 5
7 10003116 Je gk Ft Tension Disc 10
8 110004232 WRET Screw 5
9 110004236 R ER Tension Post Ferrule 5
10 110004234 NGNS Tension Disc Separater 1
11 [10004239 X2k ot 2 b Tension Disc Eyelet 5
12 [10004241 AT 2R Thread Lead-in Guide 5
13 (10004235  [JLIEAR Tension Post Support 1
14 110011264 BEET (M4 X 8) Screw (M4 X 8) 10
15 10010486 TEd gt Zehr Top Cover Thread Eyelet (Left) 1
16 10012768 e ok 2 s Looper Thread Eyelet (Rear) 1
17 110010594 WEET (M4 X 7. 5) Screw (M4 X 7. 5) 1
18 110010692 T2 id 22 Thread Eyelet Pipe 2
19 (10010693 I e e Thread Eyelet Pipe Stay 2
20 (10010696 HJE Washer 2
21 (10009325 BEET (SM9/64” X 40) Screw (SM9/64” X 40) 2
22 10010691 SSURZ T Thread Guide Plate 1
23 |10010754 LR I e Top Cover Thread Eyelet (Right) 1
24 (10010761 Hu[E] Washer 2
25 10013910  |EHHF4 4L Needle Thread Take-up Guard 1
26 (10011264 BEET (M4 X 8) Screw (M4 X 8) 2
27 20001572 e S SP Device, Complete Set 1
28 10010753 RN SP Container 1
29 (10010687 B Felt 1
30 110010522 TR e Needle Thread Eyelet 1
31 (10010690 PRET Screw 2
32110010497 |k APk s Thread Eyelet Support 1
33 (10002943 BEET (M3 X 5) Screw (M3 X 5) 2
34 (10013019 BEET (M3 X 4) Screw (M3 X 4) 3
35 10010494 Pk Thread Eyelet 3
36 (10010750 G| Pin 1
37 (10010499 T 2% Fh it 2 b Needle Thread Eyelet 1
38 (10011049 BEET (M4 X 8) Screw (M4 X 8) 1
39 110004130 G2tk Top Cover Thread Guide 1
40 110010747 IR T IR Supplementary Thread Guide 1
41 110004254 PRET Screw 1
42 110004255 P Je bk Supplementary Tension Disc 2
43 110005522 LS Spring 1
44 110004253 BERE Nut 1
45 110012229 PS5 Needle Thread Retainer Support 1
46 (10010523 iRy Needle Bow Diaplasis Plate 3
47 110014413 HEET (M2. 5 X 4) Screw (M2. 5X 4) 3




L 5 B PR B UPPER SHAFT & NEEDLE THREAD TADKE-UP MECHANISM

-1 9_



Al e BRER TR

UPPER SHAFT & NEEDLE THREAD TADKE-UP MECHANISM

e =] L. K
ﬁoﬁg Paf}sh;o. AR Description Nfﬁber
1 (20003609 Fip Hand Wheel 1
2 [10011966 IEET (M6 X 8) Screw (M6X 8) 2
3 |10010907 LT (M6 X 6) Screw (M6 X 6) 6
4 10025881 Bhk Ball Bearing 2
5 110010950 il Hand Wheel Adapter 1
6 10008146 [R5 14 At Timing Belt (Upper) 1
7 110012801 MBS Upper Shaft Sprocher 1
8 10011969 IEET (M6 X 5) Screw (M6 X 5) 4
9 [10011163 RSN Upper Shaft 1
10 [10011172 LaipEE Upper Shaft Joint 1
11 |10010955 RINES R R RN Counterweight (Small) 1
12 110011264 B24T (M4 X 8) Screw (M4 X 8) 2
13 [10004407 NSt GIRE Upper Crankshaft 1
14 |10008063 gk & 1.5X 180 0il Wick 1
15 10011069 B2AT (M4 X 4) Screw (M4 X 4) 1
16 [10011072 AhET i E 0il Sleeve 1
17 110003290 P48 Retaining Ring 1
18 10025896 Hhgk Ball Bearing 2
19 10011174 At Sl ST B Pulg 1
20 |10011177 1247 (M6 X 5) Screw (M6 X 5) 2
21 10004406 I 2R Pk 3% AT A Connecting Rod 1
22 110011052 BR AN T 1) X Guide Fork 1
23 10011068 IEET (SM1/8” X 44) Screw (SM1/8” X 44) 2
24 10014395 BRET (M4 X 14) Screw (M4 X 14) 2
25 10011054 BEAT (M3. 5X 10) Screw (M3. 5X 10) 2
26 10004409 2 Pk v Driving Lever 1
27 110009008 B2ET (M6 X 16) Screw (M6 X 16) 1
28 10010953 AT (M5 X 10) Screw (M5 X 10) 1
29 10010954 B Washer 1
30 110010959 BRI ARl Driving Shaft 1
31 |10011112 i Bushing 1
32 10011171 B Washer 1
33 |10011115 LTRSS Bushing 1
34 |10011180 MiiES) 0il Seal 1
35 10010956 I £k Pk 2k 4 Bracket 1
36 10005537 B Washer 1
37 10010958 I2ET (M5 X 14) Screw (M5 X 14) 1
38 110010960 £ PRk AT Needle Thread Take—up 1
39 (10010957 NPT Top Cover Thread Take—up 1
40 10013159 BEAT (M3. 5X 7. 5) Screw (M3.5X 7. 5) 2




34 /& Mo 31 PRESSER FOOT MECHANISM

21-



RSB

PRESSER FOOT MECHANISM

e =] L. K
ﬁoﬁg Paf}sh;o. AR Description Nfﬁber
1 110004127 WRET Screw 1
2 [10011913 W2 R} Nut 1
3 [10010492 R 3% Spring 1
4 110011879 FEFF S 230 Presser Bar Connecting Bracket 1
5 110009037 H2ET (M4 X 12) Screw (M4 X 12) 1
6 110011883 JEAF S5 Presser Bar Guide 1
7 10013732 BEAT (SM11/64” X 40) Screw (SM11/64” X 40) 2
8 10011888 s Spring 1
9 110010496 JAF Presser Bar 1
10 [10011457 JE EAT B 2 0il Protector Cover 1
11 {10011108 LIRSS Bushing 1
12 10011180 MiiES) 0il Seal 1
13 |10011878 &1 Collar 1
14 |10011887 BEAT (SM9/64” X 40) Screw (SM9/64” X 40) 2
15 [ T B2 A Presser Foot, Complete Set 1
16 |10009115 IEET (M3. 5X8) Screw (M3. 5X8) 1
17 10004710 g% Spring 1
18 10003933 AT (M2. 5X 4. 2) Screw (M2. 5X 4. 2) 4
19 |10005598 Y Pin 1
20 [10004809 g% Spring 1
21 [10005577 W2 RE Nut 1
22 10005576 IZ2ET Screw 1
23 110005595 SHOPAREN Fabric Guide 1
24 [10005573 AT (M2. 5X 3. 5) Screw(M2. 5X 3. 5) 1
25 110010521 FTAT R SR Lever Pin 1
26 10010493 R S A 1 552 Spring 2
27 110010463 5 AL AT Presser Foot Lever 2
28 (10010649 &1 Collar 2
29 (10013217 AT (SM3/16” X 40) Screw (SM3/16” X 40) 2
30 110010464 LA Presser Foot Rod 1
31 [10010524 JERLFFIB S Lever Pin 1
32 10010468 6 e I B R Connecting Plate 1
33 |10003496 AT IRAT Screw 2
34 110010458 R Lifter Lever 1
35 [10011664 AT (SM15/64” X 28) Screw (SM15/64” X 28) 1
36 [10011886 Y Pin 1
37 10003248 &1 Collar 1
38 10010487 R AR Lifter Link Plate 1
39 10010904 AT (SM9/64” X 40) Screw (SM9/64” X 40) 2
40 110011889 4 5 R BR A7 AR Lifter Lever Stop 1
41 (10010469 R AR AL Lifter Lever 1
42 (10011105 LRSS Bushing 1
43 110010495 R A A 151 Spring 1
44 (10002772 Y Pin 1
45 (10011628 i Pin 1
46 10011617 6 S A 25 AR Tension Release Lever 1
47 (10011625 H2ET (SM11/64” X 40) Screw (SM11/64” X 40) 1
48 110014069 FALk ARl 412 Tension Release Shaft 1
49 (10011880 s Spring 1
50 [10011881 HLEF RT3 Finger Guard 1
51 [10011882 HEET (M3 X 4. 6) Screw (M3 X 4. 6) 1
52 10004599 EREEE R Y Seal Pulg 2




NEEDLE BAR MECHANISM

AT IR

-23-



EHAT AR AE

NEEDLE BAR MECHANISM

e =] L. K
ﬁoﬁg Paf}s:ﬁilo. AR Description Nfﬁber
1 10013191 BT R AT Needle Bar Thread Eyelet 1
2 10010904 BZET (SM9/64” X 40) Screw (SM9/64” X 40) 1
3 110010488 £ Needle Bar 1
4 |10011103 LESS Bushing 1
5 (10008075 gk & 2X 80 0il Wick 1
6 [10011104 LESS Bushing 1
7 10011616 B AP Needle Bar Bracket 1
8 10011044 BEAT (M4 X 10) Screw (M4 X 10) 1
9 |x £ e Needle Clamp 1
10 [10009255 BEAT (SM1/8” X 44) Screw (SM1/8” X 44) 4
11 10011349 B Je i 2 b Thread Retainer Disc Support 1
12 |10011345 25t 28 e i Needle Thread Retainer Disc 1
13 [10011338 G Spring 1
14 10011348 BEAT (SM1/8” X 44) Screw (SM1/8” X 44) 1
15 [10011627 I BVES A Top Cover Thread Eyelet 1
16 10004902 WLEFUY128GBS 11# Needle 3
17 |10013017 EFAT 1AW Counterweight 1
18 10011582 BEAT (SM5/16” X 24) Screw (SM5/16” X 24) 2
19 [10010953 B24T (M5 X 10) Screw (M5 X 10) 1
20 |10011622 hE] Washer 1
21 (10011629 B AFEEAT Connecting Rod 1
22 (10007398 Hhk Roller Bearing 1
23 10011175 e 58 Seal Plug 1
24 10008066 gk & 2. 5X48 0il Wick 1
25 10011169 Y Pin 1
26 10011619 ARARIEE SR Needle Bar Guide 1
27 10009103 B24T (M4 X 16) Screw (M4 X 16) 2
28 110011340 RAR RS Slide Block 1
29 |10011165 R Pin 1
30 10009074 B2AT (M4 X 4) Screw (M4 X 4) 1
31 110011173 EFFIEF 5 Connecting Rod Cover (Rear) 1
32 10013040 B24T (M3 X 6) Screw (M3 X 6) 2
33 110011581 EIFFIE R AT Connecting Rod Cover (Front) 1
34 10010837 B24T (M4 X 5) Screw (M4 X 5) 1




F A3 MAIN SHAFT DRIVING MECHANISM

_25_



AT

MAIN SHAFT DRIVING MECHANISM

T — B
;;5 Paj"]s?—\lo. aik Description Number
1 [10008124 N i £k [ 25 U Timing Belt 1
2 [10012826 =L Pulley 1
3 110012827 R ik 2k Esh I ae Looper Thread Take—up Driving Sprocket 1
4 110003475 i Pin 1
5 110009187 BZEET (M6X 8) Screw (M6X 8) 2
6 10012828 BZEET (M6X 5) Screw (M6 X 5) 1
7 110012865 HEET (M6X 4. 5) Screw (M6X 4. 5) 1
8 (10014361 R 2 M B I 0 e 20 44 Looper Thread Take—up Shaft Sprocket 1
9 10011969 BZEET (M6X 5) Screw (M6 X 5) 10
10 110014441 BRET (M4 X6) Screw (M4 X 6) 4
11 [10014444  |JE%3F Rear Cover 1
12 110025862 bk Ball Bearing 1
13 (10012835 RS Ball Bearing Adapter 1
14 (10012834 LB IS 24 Looper Thread Take—up Driving Sprocket 1
15 10025876 bk Ball Bearing 1
16 110011968 WA 0il Pump Driving Worm 1
17 110011923 i Seal Ring 2
18 [10010955 | LAymiedh T bk Counterweight 1
19 10009074 BREET (M4 X 4) Screw (M4 X 4) 2
20 10011805 i Seal Ring 2
21 10025877 bk Ball Bearing 1
22 110014438 N 5 s 4044 Lower Grankshaft 1
23 10012862 PSR Lower Shaft Joint 1
24 110012859 BEET (M5X 3) Screw (M5X 3) 4
25 10023334 Al 24 Lower Shaft 1
26 10012407 LRSS Bushing 1
27 110010475 & A A0 Looper Thread Take-up 1
28 110012162 BZEET (M5X5) Screw (M5X 5) 2
29 110014442 Rl Collar 2
30 (10014381 HEET (M5X 2. 6) Screw (M5X 2. 6) 4
31 110014439 bk Ball Bearing 1
32 (10014436 i Seal Ring 2
33 (10014465 g 1R Ball Bearing Cover 1
34 (10014440 HJE] Washer 1
35 110014434 N3 2 4% 5hfh Looper Thread Take—up Shaft 1
36 110014417 3k 2k jhis Thread Take—up Eyelet Holder 1
37 (10014411 BEET (M4) Screw (M4) 1
38 (10009470 HJE] Washer 1
39 [10014410 |72 Fidsk Thread Take-up Eyelet (Left) 1
40 110003123 HJE] Washer 2
41 110014413 HEAT (M2. 5X 4) Screw (M2. 5X4) 2
42 110014414 BUR57)d Looper Thread Guide 1
43 110012728 HEAT (M3. 5X 4) Screw (M3. 5X4) 2
44 110004865 SN Nut 1
45 110004843 CiSy Spring 1
46 110004866 YLk i £k /N 2 i Looper Thread Supplementary Tension Disc 2
47 110004864 WRET Screw 1
48 110014412 Y SRS Thread Take-up Eyelet (Right) 1
49 (10010215 i 2 55 i < AR A A Thread Take—up Eyelet Bracket 1
50 (10010761 HJE] Washer 1
51 (10011794 HEAT (M4 X 10) Screw (M4 X 10) 1
52 (10012868 LISy Spring 1
53 110025873 Tl Ball Bearing 1
54 110025872 Tl Ball Bearing 1




T AR LOOPER DRIVING MECHANISM

- 27_



S

LOOPER DRIVING MECHANISM

e =] L. K
ﬁoﬁg Paf}:;o. AR Description Nfﬁber
1 110010461 A AT Looper Rocker Connecting Rod 1
2 10007406 Bhk Roller Bearing 1
3 [10014466 BEF L5 Looper Rocker Regulating Eccentric 1
4 110012162 BEAT (M5 X 5) Screw (M5X5) 2
5 (10009467 [h2 Nut 1
6 10010459 E2% Washer 1
7 |10013842 AT AL Looper Rocker Adjusting Pin 1
8 10012741 AR Slider 1
9 110010462 B2 Slider Holder 1
10 |10010466 g Washer 1
11 10010249 B25T (M5 X 28. 2) Screw (M5 28. 2) 1
12 |10012747 HhE] Washer 1
13 |10014373 LRSS Bushing 1
14 10009187 B2ET (M6 X 8) Screw (M6 8) 2
15 10014472 At 2 b Looper Thread Eyelet 1
16 [10010467 BEAT (M3. 5X4) Screw (M3. 5% 4) 1
17 10012752 B24T (M4 X 10) Screw (M4 X 10) 1
18 10012756 HhE] Washer 1
19 110012780 mEE Looper 1
20 110012743 e Looper Holder 1
21 10012032 B2ET (M4 X 7) Screw (M4 X 7) 1
22 10002848 Y Pin 1
23 10024499 MLk d2x44 0il Wick 1
24 10012406 LTRSS Bushing 1
25 110012745 e AP Rocker Arm, Holder 1
26 10013178 B2AT (M4 X 12) Screw (M4 X 12) 2
27 10012756 h[E] Washer 2
28 10012786 h[E] Washer 2
29 10012784 Hh[E Washer 2
30 |10027629 okl Looper Bar 1
31 10014473 R AR BN Slider Holder 1
32 110012751 5 R ET R B Slider Presser 1
33 10009074 B2AT (M4 X 4) Screw (M4 X 4) 1
34 (10014369 EEaw tHRS Looper Shaft 1
35 10012411 LRSS Bushing 1
36 10012782 h[E] Washer 4
37 (10007849 Bhk Roller Bearing 2
38 110005592 SRR AR Looper Driving Lever 1
39 10012024 B24T (M6 X 15) Screw (M6 X 15) 1
40 110012405 LRSS Bushing 1
41 110005594 R TR Looper Connecting Rod, Complete Set 1
42 10005591 EEFT Looper Connecting Rod 1
43 110005593 B2AT (M4 X 12) Screw (M4 X 12) 4
44 110014437 ERTHT AR 0il Splasher 1
45 10004829 XM Guide Fork 1
46 110002991 Hh[E] Washer 1
47 110011967 B2AT (M4 X 9) Screw (M4 X 9) 1
48 110010255 TR IAT 444 Loop Rocker Arm, Complete Set 1
49 110004020 TR AT Loop Rocker Arm 1
50 10004029 R MRE AT R Slider Block 1
51 |10010217 24T (M3 X 3. 3) Screw (M3X 3. 3) 2
52 110010248 IR AT I P Pin 1
53 10010246 R R Pin 1
54 (10012024 W2ET (M6 X 15) Screw (M6 X 15) 1




£ B iE A E A FEED DRIVING MECHANISM

-929 -



ZE 81X BT

FEED DRIVING MECHANISM

e =] L. K
ﬁoﬁg Paf}sh;o. AR Description Nfﬁber
1 [10012772 {RES S Needle Guard(Front) Eccentric 1
2 |10012162 HEAT (M5 X 5) Screw (M5X 5) 2
3 [10012769 IMFEF X Needle Guard (Rear) Lever 1
4 110009115 B24T (M3. 5% 8) Screw (M3. 5X8) 1
5 (10012767 WAREE T X Needle Guard (Front) Lever 1
6 (10012763 BEAT (M3. 5X 12) Screw(M3. 5% 12) 1
7 110012830 E2% Washer 1
8 10012403 hzE Bushing 1
9 [10012412 LRSS Bushing 1
10 10027637 PAREL AR Needle Guard(Front) Holder 1
11 10012773 BEAT (M3. 5X 3) Screw (M3. 5% 3) 1
12 |10012771 &Y Pin 1
13 (10012832 AR AT Needle Guard (Rear) 1
14 10012738 BEAT (M3. 5X6. 5) Screw (M3. 5% 6. 5) 2
15 10012830 ] Washer 1
16 (10012736 HMRER AR Needle Guard(Front) Holder 1
17 (10012829 AMRER Needle Guard(Front) 1
18 [10012831 TS PR B Feed Lift Block 1
19 [10009187 B24T (M6 X 8) Screw (M6 8) 1
20 110005171 EA Main Feed Bar 1
21 110004013 ZEEN B Differential Feed Bar 1
22 10005866 IERL I e B Feed Dog Key 2
23 [ BRI Main Feed Dog 1
24 |[* EhF Differential Feed Dog 1
25 10011733 B24T (SM9/64” X 40) Screw (SM9/64” X 40) 2
26 110012864 VR NN Feed Lift Block (Front) 1
27 110012690 AT B Feed Lift Block (Rear) 1
28 110010212 AN Feed Bar Guide 1
29 10012752 B2AT (M4 X 10) Screw (M4 X 10) 2
30 |10002954 h[E Washer 2
31 (10010247 ERHERT Main Feed Bar Driving Connection 1
32 (10010213 ARG AT Pin 1
33 10010214 B2AT (M4 X 19) Screw (M4 X 19) 1
34 (10010251 ey AN Main Feed Rocker Lever 1
35 |10012752 B24T (M4 X 10) Screw (M4 X 10) 2
36 (10010250 EENEFF Differential Feed Bar Driving Connection 1
37 (10010253 ZEB) RS Pin 1
38 10010216 B2AT (M4 X 28) Screw (M4 X 28) 1
39 110010252 ZE SR AT B Differential Feed Adjusting Pin 1
40 110010254 ZEE T AR Differential Feed Rocker Lever 1
41 10012553 B24T (M4 X 8) Screw (M4 X 8) 1
42 110011055 h[E] Washer 1
43 110012252 AT Feed Rocker Shaft 1
44 10008066 ME ¢ 2.5X260 0il Wick 2
45 110012404 LTRSS Bushing 1
46 110012691 145 Collar 2
47 110012014 B2AT (M5 X 4) Screw (M5X 4) 4
48 110012693 145 Collar 1
49 110012410 LTRSS Bushing 1
50 |10005887 A IEAT A Feed Lift Shaft 1
51 |10012508 LTRSS Bushing 1
52 10012643 145 Collar 1
53 10012408 LTRSS Bushing 1




# 2P FEED DRIVING CONTROL MECHANISM

_31_



ZEB AT

FEED DRIVING CONTROL MECHANISM

)goj.g Pafls:jilo. AR Description Nfﬁir
1 10012792 BT WA e Feed Lift Lever 1
2 110012162 BRET (M5 X 5) Screw (M5 X 5) 7
3 [10012781 0T AT e Pin 1
4 110003238 4 el Collar 2
5 [10012789 A R Feed Lift Connecting Rod 1
6 10009074 BRET (M4 X 4) Screw (M4 X 4) 1
7 110012791 EZER T R Feed Eccentric 1
8 10007371 Thk Roller Bearing 2
9 10012788 ZEB IS Feed Connecting Rod 1
10 |10012481 Z B AT Pin 1
11 [10012783 T B FT KT Lever Link 1
12 (10012778 BRET (M4 X 4) Screw (M4 X 4) 2
13 [10012779 ZE B AT REFT Lever Link 1
14 [10012515 ZBN G KFLEAT A |Lever Link Pin 1
15 [10012790 ZEB AT Feed Shaft Lever 1
16 (10012793 B24T (M5 X 10) Screw (M5 X 10) 1
17 [10012519 P4 Collar 1
18 |10012481 72 Bl AR AT A Pin 1
19 [10012518 FETS % Control Bracker 1
20 10012521 7= BN A AT PR A B Connecting Rod Guide 1
21 10012333 ZB I E Control Lever Shaft Bushing 1
22 (10009187 BRET (M6 X 8) Screw (M6 X 8) 1
23 110012513 OFF [l 0-Ring 1
24 110014443 MiES) 0il Seal 1
25 110009608 OFF [l 0-Ring 1
26 (10010532 EER ARy Control Lever Shaft 1
27 110012487 P Washer 1

28-1 /10010498 EFER VAT P AT Feed Connecting Lever 1

28-2 110009714 (AN RFEDR o n Feed Connecting Lever 1
29 110010111 [ Washer 1
30 |10010594 B2ET (M4 X 7. 5) Screw (M4 X 7. 5) 1
31 10010501 ZEB AT Feed Graduation 1
32 |10012480 B2ET (M4 X 12. 5) Screw (M4 X 12. 5) 2
33 10012516 R R Nut 1
34 (10011653 P Washer 1
35 10014441 BRET (M4 X 6) Screw (M4 X 6) 1
36 (10010856 &L Screw 1
37 110010491 RERRE Y S Nut 1
38 (10010861 P Washer 1




IRAEr SPREADER MECHANISM

_33 -



N BT

SPREADER MECHANISM

[ =) o ot
ﬁoﬁg Paf}s:ﬁilo. AR Description Number
1 |10011074 Mt Lo ke Eccentric 1
2 |10012162 IEET (M5 X 5) Screw (M5X 5) 2
3 10007400 Hhk Roller Bearing 1
4 (10011071 i Cr e AT Connecting Rod 1
5 110011076 il Collar 1
6 10011005 IEET (M4 X 9) Screw (M4 X 9) 1
7 10011055 E2% Washer 1
8 (10011053 A 2 A Pin 1
9 (10012393 i) Washer 1
10 |10003084 W2 R] Nut 1
11 10013016 &1 Collar 1
12 |10013015 BEET (SM11/64” X 40) Screw (SM11/64” X 40) 1
13 (10011073 AT A Adjusting Lever 1
14 [10009008 B2ET (M6 X 16) Screw (M6 X 16) 1
15 [10011658 MEr4h Driving Shaft 1
16 10011116 LTRSS Bushing 1
17 10011106 LRSS Bushing 1
18 10007588 YL dh Al AT 2 Needle Bar Rocking Arm, Complete Set 1
19 10011666 M SEAT Rocking Arm 1
20 |10011651 MEN LA Rocking Pin 1
21 [10011656 AL A Spreader Bar 1
22 10010907 B24T (M6 X 6) Screw (M6X 6) 2
23 10011110 LTRSS Bushing 1
24 10011657 MiiES) 0il Seal 1
25 10011665 B Washer 1
26 10011722 &1 Collar 1
27 10011887 AT (SM9/64” X 40) Screw (SM9/64” X 40) 2
28 110011659 M35 50 Al Spreader Holder 1
29 110011662 st Spreader 1
30 10009037 AT (M4 X 12) Screw (M4 X 12) 2




LUBRICTING MECHANISM

MR s

-35-



T AR

LUBRICTING MECHANISM

R =] L. K
ﬁoﬁg Paf}s:ﬁilo. AR Description Nfﬁber
1 [10011465 Bt v A7 B 0il Receiver 1
2 (10010837 HEAT (M4 X 5) Screw (M4 X 5) 2
3 [10011468 At L AR Lubricant Guiding Block 1
4 (10011467 B v Top Nozzle 1
5 [10011464 PRET (M5) Screw (M5) 1
6 10011653 E2% Washer 1
7 10005537 E2% Washer 1
8 (10009467 [R5 Nut 1
9 120003647 JEIM A IE 0il Filter Cap 1
10 110012710 B2AT (M4 X 14) Screw (M4 X 14) 3
11 [10003793 i 0-Ring 1
12 (10014236 e AR 4L 0il Filter 1
13 110012104 B2AT (M1OX 7) Screw (M10 X 7) 1
14 10012328 [F] 9 Felt 1
15 10003280 1415 Collar 1
16 (10010777 L yE M 0il Filter Screen 1
17 110012331 [E] yH 4 Suction Pipe 1
18 [10012092 el 58 Seal Pulg 1
19 [10007795 M $3.5X d5X510 0il Tube 1
20 110011461 A e 4L 0il Pipe Unit 1
21 10011471 b H R e 0il Tube Clam 9
22 10007796 WA d4X d6X400 0il Tube 1
23 (10014235 PfL|A) ) 2 A Non-return Valve Unit 1
24 10012808 PR 0il Tube Stay 1
25 10014441 B24T (M4 X 6) Screw (M4 X 6) 3
26 10012095 BRI S/ INEE S 0il Tube Joint, Two Way 1
27 110012103 e 0il Tube Joint,One Way 5
28 10012084 B2AT (SM1/4” X 40) Screw (SM1/4” X 40) 4
29 (10012102 B2AT (SM1/4” X 40) Screw (SM1/4” X 40) 1
30 |10007796 MW d4AX d6X160 0il Tube 1
31 |10012805 ISR ALAL AL 4 4L A Lower Shaft 0iling Shower 1
32 10007770 MHETEAIRS 0il Pump 1
33 10012107 WERE Nut 1
34 110011460 [F] oty H b i 2 A 0il Nozzle For Worm Gear 1
35 [10011313 B2AT (M6 X 12) Screw (M6 12) 2
36 (10012871 HbR 0il Sight Gauge 0il Receiver 1
37 110012332 CIRIEERS Felt Clam 1




SUBMODEL EXCLUSIVE PARTS

RARINEENF 1

_37_



VRN GENL L A SUBMODEL EXCLUSIVE PARTS
= 5 o ot
13: Paf}s:ﬁilo. AR Description Number

1 [10012842 i gs A Folder 1
2 [10011742 25100 3% S BB HE AR Folder Clamp 1
3 |10012723 IEET (M4 X 5) Screw (M4 X 5) 2
4 [10011744 IEET (M6 X 5) Screw (M6 X 5) 1
5 (10012844 EUE SR Folder Support 1
6 (10012848 L1 HE AR Folder Disc 1
7 10012073 IEET (M5 X 16) Screw (M5 X 16) 2
8 110012847 EeSUE R I 1
9 (10012878 A AT 8 Tape Guide Holder 1
10 |10011549 AT (M5 X 11) Screw(M5X 11) 2
11 |10011544 Y Pin 2
12 |10009467 W2 RE Nut 2
13 |10011483 A AT A 1 e Tape Guide Adjusting Holder 2
14 10012014 B24T (M5 X 4) Screw (M5 4) 4
15 20003621 ZEER AR Front Cover 1
16 [10002963 B2ET (M4 X 10) Screw (M4 X 10) 2
17 110012846 2F 4R SRR AT o Front Plate Cover 1
18 |10014441 B24T (M4 X 6) Screw (M4 X 6) 2




SEAMS COVRING SEWING MACHINE EXCLUSIVE PARTS

18) B 229N 2EALE R 1

LK
\\ O //0 //
/ "
\ o
/. @\
/kv\?
/6. / /
\ O\
\ X
\ A\

_39_



{8 B SENEENL LI

SEAMS COVRING SEWING MACHINE EXCLUSIVE PARTS

— — ey
TI;IT‘OT? Paﬁ?\lo. R Description Nfiir
1 ]10014426 BlE 473 1m Leading Right Block 1
2 110014449 4 22 31 Leading Left Block 1
3 10014425 SE SN Direction Right Black 1
4 110014448 SCE A S Direction Left Black 1
5 (10002975 HZAET (M3 X 6) Screw (M3 X 6) 2




BIFE B EZEH4E (1) Urethane Stitch EXCLUSIVE PARTS (1)

—4]-



SR () Urethane Stitch EXCLUSIVE PARTS (1)

e =] . K
ﬁoﬁg Paf}s:ﬁilo. AR Description Nf/ﬁber
1 |20003621 25 4 R 1
2 [10012553 M4 X 8#Z4T 2
3 110012568 JEERR 1
4 (10012560 LG R 1
5 (10014474 SM11/64” X 404B4T 2
6 (10014475 PIAAR 1
7 10014455 W2 HE 1
8 [10014458 M4 X 12424T 2
9 (10014457 T B 1
10 |10014451 R 1
11 [10025049 EEMR A 1 1
12 |10011798 M4 X 1082%T 2
13 |10014454 M3. 5 X 4H24T 4
14 [10012561 L ToiAT !
15 10012566 L 1
16 (10012559 FE TOURT 52 o7 BR 2
17 10012752 M4 X 1082%T 3
18 (10012565 EHFT 1
19 10012014 M5 X 4B24T 4
20 |10012523 hE 1
21 |10012564 K TR 52 fr e 1
22 10012522 K THAT 1
23 110012558 S Ir) 1
24 10012562 i 1
25 10012567 145 1
26 10011802 SM11/64” X 40824T 4
27 10012557 ENT B 1
28 10012563 B A 1
29 (10014450 TiiAFk 1
30 |10012802  |msehn 1
31 10014456 Tk 1
32 10009653 145 2
33 10014453 M5 X 8. THEAT 2
34 (10014476 IRAT 1
35 20003677 [ RERR 1
36 (10012656 |yt At 3
37 10012650  |hidAike 3
38 10003575 gtk 6
39 |10012658 WERE 3
40 110004936 hE 2
41 10003105 M6 X 8HEAT 2




R3F B B34 (2) Urethane Stitch EXCLUSIVE PARTS (2)

12 19
t::::::3 @ﬁkf 29
— }3 . 20 “Cﬁ
18 1715 “{}f;? 4 / iﬁ

16 15 14 23
13

_43_



ST A (2) Urethane Stitch EXCLUSIVE PARTS (2)

e =] L. K
ﬁoﬁg Paf}s:ﬁilo. AR Description Nf/ﬁber
1 [10011315 [ iz 1 4
2 |10012704 M6 X 5724 4
3 (10012701 Hupl 8
4 [10003077 |2 4
5 (10002994 [zt 7
6 [10011309  |#4%EHR 1
7 110008323 |lE@AT 7
8 [20003667 SR E 1
9 20003680 IPNE R 1
10 [10003790  |M6X 55824] 3
11 [10004936  |#AfE 6
12 |20001519  |wifid A 24 1
13 |10012602 W% EdR 1
14 |10012605  |lZ&} 3
15 10025874 & 6
16 10012604 | Aise 3
17 |10003277  |$4pE 3
18 |10012655  |Fi#e % 3
19 (20001526 |Fi4e e Bt s 1
20 110012651  |pihe e % 1
21 10012652  |#H 2
22 [10012657  |igHt 2
23 10012649  |JeE AN 4
24 10012014  |M5X 44T 4
25 (20001527  |JEidAnEediLE 1
26 (10012648  |J5 i Aite e 1
27 |10009008  [M6 X 16W24T 2
28 10012603  |JE#REMR 1
29 (10012653  |JEkede i 1
30 20001528 TG 2558 1
31 |10012711  |[#4F 1
32 (10012700 Ji] 2 g 2
33 [10012712 24T 2
34 (10003181 24T 4
35 (10013939  [HEgATALL: 1
36 (10008323 24T 2




DIRECTLY DRIVING TYPE EXCLUSINE PARTS

FLIRAUAY F R A

-45 -



FLORHLRL I

DIRECTLY DRIVING TYPE EXCLUSINE PARTS

= 5 . e
13: Paf}s:ﬁilo. s Description Number
1 [10012316 Nt &AL s Looper Thread Take—up Shaft 1
2 110012370 Nk & M Bh RS Looper Thread Take—up Shaft Sprocker 1
3 10003277 i Collar 1
4 120003761 Bl v 25 Bearing Cover 1
5 10009556 WEET (M4 X 7) Screw (M4 X 7) 3
6 (10012307 FEHh A Looper Thread Take—up Driving Sprocke 1
7 [10012315 b e g 414 Looper Thread Take—up Shaft Sprocke 1
8 10003439 Bhk Ball Bearing 1
9 |10013156 IR ik Directly Driving Type Mini-Servo Motor 1
10 [10000860 HEET (M5 X 20) Screw (M5 X 20) 3
11 10005537 ElE] Washer 3
12 (10012318 ElE] Washer 3
13 (10012174 F AL Mini-Servo Motor Cover 1
14 (10011044 HZAET (M4 X 10) Screw (M4 X 10) 3
15 120003760 o Front Cover 1
16 (10009626 HEET (M3 X 4. 3) Screw (M3 X 4. 3) 6




wAH A (1) UPPER FEED ROLLER EXCLUSIVE PAETS (1)

-47-



fiAfin ke LHIE (D)

UPPER FEED ROLLER EXCLUSIVE PAETS (1)

e =] L. K
ﬁoﬁg Paf}sh;o. AR Description Nfﬁber
1 20003688 WA ke Hhae Upper Feed Roller Shaft Bracket 1
2 (10010233 IEET (M6 X 41) Screw (M6 41) 4
3 10012319 e Pin 4
4 110010276 EaEagic] Gasket 1
5 110010266 THIZE Seal Plug 1
6 10010577 MiiES) 0il Seal 1
7 10010574 LHESS Bushing 1
8 10010572 hzE Bushing 1
9 (10010275 Hu A el Upper Feed Roller Shaft 1
10 10010265 Rl Washer 1
11 10003281 P41 Retaining Ring 1
12 10011186 MiiES) 0il Seal 1
13 10011284 &1 Collar 1
14 |10012014 BRET (M5 X 4) Screw (M5 X 4) 2
15 |10010571 HaATFe 0 L AR Upper Feed Roller Shaft Lever 1
16 10009187 BEET (M6 X 8) Screw (M6 X 8) 2
17 110010576 b AR Y Pin 1
18 10009467 [N Nut 1
19 |10003073 i) Washer 1
20 10004038 s GINEED Upper Crankshaft 1
21 110010232 A Fe O Upper Feed Roller Eccentric 1
22 (10012162 AT (M5 X 5) Screw (M5 X 5) 4
23 (10010195 HaATFe 0 AT Upper Feed Roller Lever Rod 1
24 (10021300 7% Bearing 1
25 (10003282 P48 Retaining Ring 1
26 (10010219 EERE T Lifter Connecting Plate 1
27 10010230 A he A A Upper Feed Roller Lifter 1
28 10009556 BEET (M4 X 7) Screw (M4 X 7) 2
29 (10010223 AT (M4 X 3. 3) Screw (M4 X 3. 3) 2
30 [10010231 958 Washer 2
31 [10009471 R RE Nut 2
32 120003721 Hufihe NSO Feed Roller Yoke 1
33 10003402 B2ET (M6 X 10) Screw (M6 X 10) 2
34 10010228 A ke TR Feed Roller Shaft 1
35 (10012323 TR ARB Plate (B) 1
36 10014198 Hufi ke N 4eB Feed Roller (B) 1
37 (10012330 TR SRR ARA Plate (A) 1
38 10012327 A he N EeA Feed Roller (A) 1
39 10009600 BEET (M3 X 6) Screw (M3 X 6) 2
40 10003083 ) Washer 2




wAheE A (2) UPPER FEED ROLLER EXCLUSIVE PAETS (2)

R 2R 2ot

_49_



i ke LHILE(2)

UPPER FEED ROLLER EXCLUSIVE PAETS(2)

= 5 o g
ﬁoﬁg Paf}sh;o. AR Description Nliﬁl?ier
1 |20003689 WA RS TEAT S 28 Upper Feed Roller Yoke Bracket 1
2 |10008982 LT (M6 X 16) Screw (M6 X 16) 2
3 10012319 Y Pin 2
4 110010575 WRET Screw 1
5 10010573 2R Nut 1
6 10010225 YA %e 20 thAw Upper Feed Roller Lifter 1
7 10010268 LT (M6 X 8) Screw (M6X 8) 1
8 110012321 e BHARIE B AR Lifter Connecting Plate 1
9 (10010193 B2ET (M4 X 3. 3) Screw (M4 X 3. 3) 2
10 /10010231 E2Ya0 Washer 2
11 (10010194 WA s Spring 1
12 110010227 T4 Roller Press Bar Bracket 1
13 [10009008 AT (M6 X 16) Screw (M6 X 16) 2
14 10012089 BRET (M4 X 25) Screw (M4 X 25) 1
15 [10009471 BERE Nut 3
16 10010226 YA Fe TR L1 Upper Feed Roller Lifting Lever C.Set 1
17 10010224 BRET (M4 X T) Screw (M4 X 7) 1
18 [10010192 B24T (M6 X 8) Screw (M6 8) 1
19 10010218 E2% Washer 1
20 |10002772 i Pin 1
21 |10010533 LHESS Bushing 1
22 110010221 ST MR Roller Press Bar Bracket 1
23 110009349 AT (M5 X 9. 8) Screw(M5X9. 8) 2
24 110010222 oA 48 AT Upper Feed Roller Press Bar 1
25 110003334 14 bl Retaining Ring 1
26 (10010220 AT e SO ALY Upper Feed Roller Yoke Pin 1
27 10010229 Hafnhe L5 Upper Feed Roller Yoke 1
28 10012162 B24T (M5 X 5) Screw (M5X 5) 3
29 110010477 B Al Clutch Driving Shaft 1
30 [10011803 1247 (M5 X 6) Screw (M5X6) 1
31 |10010478 B Ring 1
32 10010480 B Ring 1
33 10010479 LRSS Bushing 1
34 10003031 B Ring 1
35 [10003131 WER] Nut 2
36 |10012325 AT (M4 X 3. 5) Screw (M4 X 3. 5) 1
37 10010476 Ao S 4R Feed Cover 1
38 10002957 B24T (M5 X 6) Screw (M5X 6) 4
39 110010264 A Fe AT thAw Upper Feed Roller Lever 1
40 [10010272 T A Upper Feed Roller Lever Pin 1
41 10010954 B Washer 2
42 [10013893 A el N AT LA Feed Roller Rod C.Set 1
43 [10010267 TR N E Bushing 1
44 110021304 Blizk Bearing 1
45 10009467 W2 R] Nut 2
46 |10010273 B A gL Clutch C. Set 1
47 110010274 £ | Washer 1
48 110014195 A e L5eB Upper Feed Roller (B) 1
49 110012326 A e LA Upper Feed Roller (A) 1
50 |10012480 BEAT (M4 X 12. 5) Screw (M4 X 12. 5) 3
51 (10003073 E2%5 Washer 4
52 10012080 B2ET (M4 X 20) Screw (M4 X 20) 1




LEFT-COUNTER EXGLUSIVE PART (1)

L4171 & R (1)

_51_



Je V))& A (D) LEFT-COUNTER EXGLUSIVE PART (1)
=1 =1 PUa=
on.g Paﬁ;—?o. AR Description Nfﬁir
1 10013161 B2ET (M3.5X7) Screw(M3. 5X7) 2
2 110003083 HlE| Washer 2
3 [10011670 BEAT (M2. 5X 4. 5) Screw(M2. 5X 4. 5) 2
4 [10012246 S A AT e Fixing Board 1
5 [10013454 Ja AR Back Cloth Guide Plate 1
6 10010500 =SB RAER Upper Cover Swing Board 1
7 (20003668 ZEER AR Front Cover 1
8 [10006833 TR Lk B G 2 A Front Cover (Upper) 1
9 110012642 W2ET (M3. 5X7) Screw(M3. 5X7) 3
10 [10012512 BT (M3. 5X5. 8) Screw (M3. 5X5. 8) 6
11 10003083 E2% Washer 4
12 (10013453 VEEERILIe Cloth Guide Plate(right) 1
13 10012257 JEP AR Cloth Guide Plate(left) 1
14 [10012211 B2ET (M3. 5% 4) Screw (M3. 5X4) 2
15 (10012258 25 2 BN AR Front Cover Strengthen Hdder 1




LEFT-COUNTER EXGLUSIVE PART (2)

L4171 & R4 (2)

-53-



eV = A (2)

LEFT-COUNTER EXGLUSIVE PART (2)

= 5 L ot
13: Paﬁ;—?o. AR Description Number
1 10012254 AR Front Cover 1
2 10012255 AR R Stitch Plate Support 1
3 (10013872 BB 28 5 A Pin 2
4 [10012253 HEAT (M3 X 8) Screw (M3 X 8) 2
5 (10013938 BEAT (M4 X 10) Screw (M4 X 10) 2
6 (10012688 BEAT (M3. 5X 4. 5) Screw (M3. 5X 4. 5) 2
7 |10011068 BEAT (SM1/8” X 44) Screw (SM1/8” X 44) 2
8 10013326 EF B Support Block 1
9 | EFHR Stitch Plate 1




LEFT-COUNTER EXGLUSIVE PART (3)

171 R4 (3)

-55-



Je V))& A (3) LEFT-COUNTER EXGLUSIVE PART (3)
1 juu} Mepe B
TN¥075 Paf}s:ﬁilo. AR Description Nfﬁl;mer
1 10012014 H24ET (M5 X 4) Screw (M5 X 4) 2
2 110009754 £y A Connecting Crank 1
3 110009722 HAR U T RR4T Screw 1
4 10011055 E2% Washer 2
5 10009723 VO 0il Core Damp 1
6 (10008075 gk & 2X 28 0il Core 1
7 110009718 AL EFT Connecting Link 1
8 110009721 HEATHE Connecting Bush 1
9 (10003027 W2 RE Nut 1
10 10009715 JEFFRY Link Pin 1
11 10012318 E2% Washer 1
12 (10009467 WERE Nut 1
13 [10009719 CIDAL Y] Cutter Shaft 1
14 (10012485 B24T (M5 X 9. 8) Screw (M5X9. 8) 1
15 (10009717 2R JEE Holder 1
16 (10012073 B24T (M5 X 16) Screw (M5 X 16) 2
17 10012014 BRET (M5 X 4) Screw (M5X 4) 2
18 10010183 97 v AR Cover 1
19 [10014441 B24T (M4 X 6) Screw (M4 X 6) 1
20 10010666 B24T (SM11/64” X 40) Screw (SM11/64” X 40) 1
21 10006677 T T2 PR A The Counter Knife Holder Asm 1
22 110009037 B2AT (M4 X 12) Screw (M4 X 12) 1
23 110009752 ET] Counter Knife 1
24 (10006812 Bl) J] 424 Round Knife Holder 1
25 110009712 7] Round Knife 1
26 10012763 BEAT (M3. 5X 12) Screw (M3. 5X 12) 1
27 110007068 B24T (M4 X 10) Screw (M4 X 10) 1
28 (10009713 S Gas Guide 1
29 110010196 B2AT (M3 X 3) Screw (M3X 3) 2
30 10010929 EEL Ring 1
31 (10010617 Vil Pressure Spring 1
32 110010932 h[E] Washer 1
33 |10009720 vIpaLi Cutter Shaft 1
34 [10010182 A Gastube Sustion Holder 1
35 10013195 B24T (M3 X 8. 5) Screw (M3 X8. 5) 1
36 10013159 BEAT (M3. 5X7.5) Screw(M3.5X 7. 5) 1
37 (10009755 S EHR Disprat 1
38 |10009379 BEET (M2. 5X 4. 8) Screw (M2. 5X 4. 8) 2
39 110007681 gk Connecting Peg 1
40 10009753 KA Gas Guide 1
41 |10009716 LR E Bushing 1
42 |10010846 h[E] Washer 1




& ATTACHMENT BOX

_57_



BT

ATTACHMENT BOX

e =] L. K
ﬁoﬁg Paf}s:ﬁilo. e Description Nf/ﬁber
1 10011311 Pk Machine Cover 1
2 110004882 ik Jerrican 1
3 20001784 /N A 414 Oiler 1
4 110008932 3k Funnel 1
5 [10011155 ESLIR HP Oiler 1
6 (10014185 P T-64 Spanner (6#) 1
7 (10014122 T4 Spanner (7#) 1
8 (10014186 PT84 Spanner (8#) 1
9 (10009684 NS AT, 58 Hexagonal Wrench (1. 5#) 1
10 [10009683 NS AR T2 Hexagonal Wrench (2#) 1
11 [10009686 NS AIRT-2. 58 Hexagonal Wrench (2. 5#) 1
12 (10009685 NS AR T3 Hexagonal Wrench (3#) 1
13 (10009687 WS AR T4 Hexagonal Wrench (4#) 1
14 10009689 NS AR5 Hexagonal Wrench (5#) 1
15 [10009688 N I T-61 Hexagonal Wrench (6#) 1
16 110009270 WNHITT] Hexagonal Screwdriver 1
17 110014159 SEETIFJI110 Screwdriver 1
18 110013982 SEETT )220 Screwdriver 1
19 [10004247 B4 Thread Tweezers 1
20 |10014375 AR AL Pedal C.Set 1
21 10011360 PR % Chain 1
22 (10014203 B5n) Hook 2
23 |10014236 Ve AR 4L 0il Filter 1
24 (10006138 VO 4T Explain Book 1
25 (10004902 HLEFUY128GBS 11# Needle (UY128GBS 11#) 10
26 20003667 EU Rk Belt Cover 1
27 (10008323 PRET Screw 7
28 (10012704 BEET (M6 X 57) Screw (M6 X 57) 4
29 (10012701 HJE Washer 8
30 (10003077 HPE Washer 4
31 (10002994 BERE Nut 4
32 (10012838 AR Plate 1 1
33 10012840 A2 Plate 2 1
34 10012807 AR Plate 1
35 (10009104 BEET (M4 X 9. 5) Screw (M4 X 9. 5) 2
36 10012310  |fzHii Beef Cover 1
37 (10012685 BRET (M4 X 47) Screw (M4 X 47) 3
38 (10004956 | TidkekAEEl: Thread Stand 1
39 20003666 ] 7 5t Instead Plate 2
40 110011309 F4BENR Prevent Chain Plate 1
41 110012028 BRET (M5 X 8) Screw (M5 X 8) 2




THEAD STAND

~HA

_59_



THEAD STAND

[ =) o ot
ﬁoﬁg Paf}s:ﬁilo. AR Description Number
1 [10004956 FER LA Thread Stand
2 110004282 o b Column Cop 1
3 (10004293 LA e Column Pipe 1
4 110004335 {54 Thread Guide Holder 1
5 (10002937 BEAT (M4 X 25) Screw (M4 X 25) 1
6 (10005297 35 Nut 2
7 110002958 H2ET (M4 X 12) Screw (M4 X 12) 1
8 [10004346 o AT AT Thread Guide Arm 1
9 110004334 o AT A Thread Guide Holder 1
10 |10002851 1247 (M6 X 5) Screw (M6 X 5) 2
11 [10006076 ot 2 AT Thread Guide 1
12 (10004286 sk Column Pipe Connector 1
13 |10003301 B2AT (M5 X 14) Screw (M5 14) 4
14 10002953 WERE Nut 11
15 |10004291 LR Column Pipe 1
16 [10004295 HhE] Washer 1
17 110004290 ] Washer 2
18 [10002985 WERE Nut 1
19 110006345 badekse Thread Hanger 1
20 (10004289 o 2 Thread Guide Pipe 5
21 110004285 H&EE Thread Guide Bushing 5
22 10003022 HhE] Washer 4
23 (10004298 Fadekse Thread Hanger 1
24 110006351 Tt sk Thread Hanger 1
25 10003312 B24T (M5 X 30) Screw (M5 X 30) 2
26 10004288 24 Spool Pin 5
27 110004287 LAV R R Spool Cushion 5
28 10004281 LR B Spool Mat 5
29 (10004299 25 Spool Seat Disc 5
30 110004284 Tt sk Thread Hanger 1




BOX

aEAh

-61-



LR BOX
= 5 L B
goj.? Paﬁj}?\b. ARk Description Number

1 10011308 B4 Attachment Box 1
2 110004141 WLk b A Plastic Foam 1
3 110027669 T Plastic Foam 1
4 10011485 WLk 2k Foam Mat 1
5 (10004575 AR Under Lay 1
6 (10008385 WLkAH Carton 1







	封面
	I
	II
	1
	2
	3
	4
	5
	6
	7
	8
	9
	10
	11
	12
	13
	14
	15
	16
	17
	18
	19
	20
	21
	22
	23
	24
	25
	26
	27
	28
	29
	30
	31
	32
	33
	34
	35
	36
	37
	38
	39
	40
	41
	42
	43
	44
	45
	46
	47
	48
	49
	50
	51
	52
	53
	54
	55
	56
	57
	58
	59
	60
	61
	62
	封底

